PacneuaTatb

Model No.5477NB HYPOID SAW 185MM

10 9 23 24
22 $ 98
,A\’-’i‘\b
X
&

Model No.59477NB HYPOID SAW 185MM

ApTturkyn|deTanwm OnncaHue 3amMmeHal|lKonunmyecTtBO|New/Old|[[Tpononaxu|3akynkalllpuymeyaHue
BontcC
001 266400-6 BHYTp.WwecTUTIrpaH. 1
M8X20
B Hapy>XHb W dnaHeLu 40
002 224275-9 5704R 1
_ BHYTpPpeHHMUMN
003 2242686 DnaHewy 40 1
004 257279-6 Konbuyo 16 1
005 9612014 CTonopHOe KonbLuoO :
S-42
_ [fpyXMHaAa KynadyKkoB
006 231831-8 cuenneHus 4 1 *
006-1 231889-7 TENSION SPRING 5 < 1
007 318068-5 3aWMUTHB M KOXY X 1 *
007-1 319365-2 SAFETY COVER < 1
_ [fpoknapka one
008 345422-0 MOOenm 413 1 *
008-1 346880-3 SPACER < 1
_ CTonopHas=s
009 3460041 nnacTWuHa O 4a 5477NB 1
_ CaMoHape3 BUHT
010 266026-4 3aXMUWMHOM CT4X12 1
012 318328-5 KoXyXx AMCKa 1 *
012-1 319364-4 BLADE CASE < 1
_ BUHT c moTawWMmHOM
013 251350-8 roONnO0OBKOMW M6X28 1
_ Pe3anmHoBaa BTYNKa
014 262553-9 6 0N s 5477NB 1
3 3 CaMoHape3 BUHT
015-1 266036-1 3aXUMHOM CT5X20 3
_ dPukcartop
016 285809-3 noAaWMNHMWEKa a 23-36 1
017 211251-2 [ToaowunHMK 6003LLB 1
018 324958-2 IWlnmHpensb 1
3 CerMmeHTHasd
019 254001-2 LWHOHKE 4 1
B B Kopnyc peaoykKToOopa
020-1 140706-9 B c 6 5477NB 1
C10 213389-9 CanbHWUK?22 o n4a 5477NB 1
3 CanbHKK?20 o n A
C20 213306-9 HM1200/B/K 1
021 911228-4 BuHuTtT M5X18 2
022 421970-4 IJekoMnpecCcCUMWOHHSB U :
Knanat
023 318079-0 [lnacTwWHa 1
024 911228-4 BuHT M5X18 2
025 256501-8 WlnmMmnbkaeo 1
3 O-konbuyuo
026 213005-3 DE3UHOBOE 1
027 911228-4 BuHuTtT M5X18 3
_ O-konbuyuo
028 213005-3 DE3WHOBOE 1
029 253145-5 [lnockaawanbahb 1
_ KomMmnpeccuMWOHHas
030 233011-2 TDYXWHAS 1
Kpbwk a
031 419589-1 MacCnAHHOTO 1
KaHalna
032 419578-6 BokoBasa pyu4yka 1
033 911228-4 BuHT M5X18 2
035 911323-0 BuHT M6X16 1
036 419572-8 KpbilWKka Kopnyca 1
_ Kopnyc
037 318066-9 NOAWWNHUKA 1 *
037-1 319471-3 BEARING BOX < 1
B O-konbUuo
038 213676—6 DE3MHOBOE 53 1
039 210107-6 [ToowunHMEK 60012Z 1
040 253744-3 [flnockagagawanoba 12 1
041 997504-9 3F6Mnovu1Hoe Koneco :
042 240005-0 Kpbinb4yaTKkKa4b 1
043 210067-2 [ToopwunHKUEK 10/26 1 *
043-1 210199-5 BALL BEARING 6000ZZ 0] 1
B M3onauUuMOHHAaHA
044 681640-9 |\ 2 6a nnas LS1040/ 1
045 516984-7 PoTtTop B c60pe 240V 1
D10 INC. 43,44,46-51
046 241905-7 Kpbpnb4yaTka 80 1
_ dPukcaTop
047 285727-5 NoOAWWNHUKA 1
048 211251-2 [ToawunHMK 6003LLB 1
049 213226-7 O-konbuo 16 1
050 257198-6 Konbuyo 17 1
B CTonopHoOe Konbuyuo
051 961077-9 TUNas 1
_ CamMoHapes3awwumncH4
052 266373-3 BUHT 5X35 4
053 419573-6 3awMTacTaTopa 1
B CaMoHapes3awwm
054 2664187 BUHT 5X55 2
B CTtTaTop B cbHbope 240B
055 526174-4 00 s 5477NB 1
B [ TYXOW NONKCHL U
C10 654020-2 HaKoHeUYHUK 2
C20 654502-4 CoegpuHUTeEeNDb 2
B OrpaHMyYMUuTenNnsb
056 163540-0 VDOBHSA FAY6MUH b 1 *
_ _ OrpaHMyMTensb
056-1 163540-0 VDOBHSA FNY 6 UH bl 0] 1
_ [fnockaawanbas Kk
057 941201-0 |, 51013/4131/ 1
058 264006-4 llecTtTurp.rauvka M8-13 1
_ CTonopHas=s
059 346003-3 nnacTWHAa ON4a 5477NB 1
060 257953-6 CTtTonopHOe Konbuo 1
Bontc
061 265965-5 KBagp.oCH.WNAMNKMW 1
M8X24
a llecTMrpaHHaH
062 931402-8 |- 2 1« 24 M8 HR5001C/ 1
B Wlamb6al poBepas8Kk
063 942201-3 |, 419N/2414B/ 1
064 253731-2 [lnockagawanobas 1
a [fnockaawawnobas8 Kk
065 941201-0 |, 51013,/4131/ 1
066 264006-4 llecTuurp.rauvka M8-13 1
_ CTonopHas=s
067 346003-3 nnacTWuHa onsa 5477NB 1
068 257953-6 CTonopHoOe Konbuyo 1
_ O-konbuo 12
069 213118-0 DE3UHOBOE 1
_ CTonopHas=s
070 3456777 NnAnacTuUHa 1
_ BUHT (+)c nnocko#
071 265163-1 oo B.MS 1
072 266213-5 BUHT dunukcaumum Mox12 1
073 266213-5 BUHT dunukcaumum Mox12 1
B IlecTMrpaHHas
074 931302-2 raunka M6 HR2400/ 1
a lamb6al poBepabK
075 942151-2 15 400B,/2412N/ ‘ *
075-1 253428-3 SPRING WASHER 6 0] 1
_ Mfnockaawawnbaetb
076 941151-9 0 s HR3000G/ 1
077 168806-3 OcHoOBaHMWe ONn4a 5477NB 1
a BUHT c nnocKOMWH
078 265041-5 FonoBKOI M 1
080 253022-1 [flnockaawawnb6as 1
081 158805-3 Kopnyc moTopa 5477NB 1
B lleTkooepxXaTenhsb
c1o 643653-8 1652135 GA7000 2
082 865939-2 5477NB NAME PLATE 1
a Konnavok
083 6436504 weTKoOOAepX—n4ae65-135 2 *
B B Konnauyok
083-1 6436504 weTtTKoOoAoepX—nae65-135 0 2
153
089 188185-3 PykoaTtTka Bcbope 1
D10 INC. 93
B CaMoHapes3awwumc4
090 266459-3 BUHT 4
a CaMoHape3s3awwmm
091 266326-2 BEUHT 4X18 2
092 651189-3 Bk niooyaTens 1
093 188185-3 PykoaTtTkaBcbope 1
D10 INC. 89
B CaMoHapes3awwu
094 2664276 B U HT 4X12 2
095 687673-2 HNepxaTtTenb Kkabensd 1
a Ycunutenb kabensq
096 682564-2 0N 5 DA4031 1
B Kab6benb pe3MHOBSLMU
097 695123-3 LB a0 1
a CTonopHOe Konbuo
098 9610567 S—16 K 55008/ 1
099 939247-0 ﬁ%wcxosaﬂ NMPYXWUHa 9
AOT D-45917 Inc Kk 185x30/16/20x2,0x20T 1
gep.
B llecTMIrpaHHBLBLMU
AD2 783204-6 Knwo4dy6 agnsa 3705/ 1
A03 257343-3 Konbuo 16 1

Please order the parts with part number.

Print Date 7/10/2020




